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Builds Available
MA-S36IR-11mm
MA-S36-14mm
#Nr |Part Number |Description Qty|| #Nr |Part Number |Description Qty]
1 |C3229 Through Bolt 3 || 45 [C1779 Exhaust Defector 1
2 |149-16,3MT  |Washer 10 || 46 |S36-320-64 |Clamp 1
3 |A1843 Back plate Air Motor | 1 47 |C1722 Cylinder Sleeve 1
4 |B2646 Rotor 1 || 48 |C3038A Water Tube Plug 1
5 |B2645 Rotor - Keyed 1 || 49 |164-2114 ORing 1
6 |A1841 Air Motor Housing 1 50 |D2045 Water Tube Rubber -11mm 1
7 |276-6161SCN |Bearing 4 || 50b |D2433 Water Tube Rubber-14mm T
8 |A1844 Air Motor Front Cover | 1 51 |D1817 Water Tube Sleeve 1
9 |235-04-3-16 |Key 1 52 |E560 Back head 1
10 |B2651 Drive Pinion 1 53 |XLS-7 Lip Seal 11mm 1
11 |B2650 Reduction Gear 1 || 53b |XLS-9 Lip Seal 14mm 1
12 |109-M8-20 Screw 8 || 54 |C3051 Water Tube 11mm 1
13 |B2649 Compound Gear 1 ||54b |C3700A Water Tube 14mm 1
14 |128-M12 Nut Nyloc 2 || 55 [C3290 Side Rod ) 2
15 |149-122MT  |Washer 4 || 56 |D2051 Side Rod Lock Nut 4
16 |128-M16 Nut Nyloc 5 || 57 [C1727 Side Rod Dome Nut 2
17 |D2028 Washer 4 || 58 |C1745 Valve Box Pin 1
18 |C3218 Locating Sleeve 2 || 59 [B1270 Valve Plug 1
19 |276-6161S Bearing 2 || 60 [C2654 Valve 1
20 |C3221 Bearing Spacer 1 61 |A1368 Valve Box 1
21 [C3228 Bolt 2 || 62 |B2652 Dummy Rifle Bar 11mm 1
22 |C3227 Bolt 2 || 62b |B2827 Dummy Rifle Bar 14mm 1
23 |149-6,2MT Washer 3 63 |B2653 Back head Spacer 1
24 [109-M6-8 Cap Screw 3 || 64 [C3039 Inlet Fitting 1
25 |112-M6-8 Set Screw 1 65 |B2454 Nut Air stem 1
26 [109-M10-20 |Cap Screw 4 || 66 |164-741 ORing 1
27 |(143-M10 Washer 4 || 67 |D2100 Copper Washer 1
28 |C3220 idier Gear i 68 |B2455 Air Stem iniet i
9 |E558 Reduction Housing 1 69 [C3036 Air Stem Bend 1
30 [C3219 Idler Gear 1 70 |164-5703 ORing 1
31 |276-6181SCN |Bearing 1 71 |S30-130 Air bend Nut 1
32 |A1730 FCW Housing 1 72 |164-8113 ORing 1
33 |B1250 FCW Liner 1 73 |D2099 Washer Air stem 1
34 |B1259 Piston 11mm 1 74 |D2098 Rubber Air stem 1
34b |B2739 Piston 14mm 1 75 |D2097 Thrust Pad Air stem 1
35 |C1721 Cyl Exhaust Plug 1 WBOX-19-034 |Complete 44 mm W/boxAssy | 1
36 |E89 Cylinder 1 76 |C3534 Water Box Housing 1
37 |B2720 Locking Plate 1 77 |C3535 Water Box Lantern 1
38 |A1847 Front Head 1 78 |C3536 Water Box Cap d
39 |B2906 Chuck Jaw 1 79 |R93985 Water Box Seal 2
40 |B2719 Round Bush 1 80 (450013 11mm Shank R32 -380mm 1
41 |A1845 Chuck Gear 1 80 (450014 14mm Shank R32 -380mm 1
42 |C1876A Feed Screw Nut Nut | 1 80 (450002 S36 Ext Waterbox 11mm R32 | 1
43 |C3178A Tab Washer 1 80 [450003 S36 Ext Waterbox 11mm T38 | 1
43b |D9876 Nord Lock Washer 1 80
R



